DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-113-001 2/23



Kits, Assemblies, & Common Parts

Kits &
Assemblies

Description Part Number

Kit — Add Water Option 9732-358-004
Kit Replacement for 9376-317-005 9732-357-001
Kit, Optional Replacement for Round Switch 9732-351-001

o
£
(7]
S
o
b =
o
c
=
©
Q
]

& Tumbler Group

Electrical
Box

9539-492-001

Temperature Probe

9501-004-004

Controls

9799-027-001

Overtemp Thermostat

9576-207-006

Lint Screen Assembly

9822-033-001

Door Switch (Round)

9539-492-001

Door Switch (Square)

9539-501-001

Ignition Control Assembly

9857-182-001

Electrode Assembly

9875-002-003

Hi-Limit Thermostat

9576-203-002

Relay

5192-285-004

Transformer 8711-007-002
P Airflow Switch 9539-461-009
.g Door Handle 9244-093-001
] Spider/ Trunnion 9568-016-001
é £ Motor Belt 9040-076-008
G Tumbler Belt 9040-076-005
E Gap Tool 8545-065-001
C
s

Section 5:

DNO120ND-11EO1A DI"yeI" Parts Data

DNO120ND-10EO1A

2 Part # 8533-113-001 2/23 Part # 8533-113-001 2/23



Kits &
Assemblies

Dryer Cabinet Front Panel

Description

Loading Door Complete Wht/SS/Blk

9960-331-003

Door Assy, Loading (Ring only) SS

9960-330-001

Plate Assy, Hinge (Wht)

9982-398-003

Cover-Hinge Back, Black

9074-340-002

Cabinet
Group

Screw-10Bx3/8, Black

9545-008-010

Screw Hinge to Door

9545-018-018

1

1

1

1

2

4

§ E, * Nut, Hinge to Door 8640-414-006 4
x> 3 Glass, Door 9212-002-006 1
4 Gasket, Door Glass (Black) 9206-413-002 1

g‘ % & Support Door Glass 9545-117-000 2

a g 5 | Gasket, Door Outer Rim (Black) 9206-420-007 1
:|°: a—, 6 Handle, Loading Door 9244-093-001 1
E’E * Screw, Handle 9545-018-017 2
& 3 7 | Stud Door Catch 7/8” 9531-033-002 1

8 ; 8 | Nut-Hex, #10-32 8640-413-001 1
9 | Nut, Acorn 8640-413-003 1

* Catch, Loading Door 9086-015-002 2

* | Rivet 9491-009-004 2

10 | Strap, Hinge (Black) 9966-014-002 1

& Channel Assy.-Front Panel 9947-024-001 1

g * Screw-Phillips, 10-32x1/2 Chrome 9545-012-028 4

g * | Screw-Phillips-Counter sink, 10-32x1/2 Chrome 9545-012-003 2
g- PRl 11 | Screw-Special, Hinge to Door 9545-052-001 1

g. E * | Nut-Allen, 1/4-20 8640-439-001 1

v o 12 | Washer-Fiber/Plastic 8641-436-006 1
E 13 | Front Panel Assy (Wht) Round 9989-688-008 1
E 13 | Front Panel Assy (Wht) Square 9444-012-003 1
14 | Screw-Phillips, 10Bx1 3/4 9545-008-014 10

a.) Ei 15 | Washer-Finish 8641-585-001 10

c g * | Nut-Spring 8640-399-001 10

3 :E 16 | Screw-Torx, 10AB x 3/4", White “T-20" 9545-008-035 8
& Insulation-Front Panel 9277-065-001 1

— * Label-Warning 8502-758-001 1
.g % 18 | Plug-Front Panel, Optional Door Switch Location (Round) 9456-050-001 1
g 8 18 | Plug-Front Panel, Optional Door Switch Location (Square) 9456-055-001 1
w * | Switch-Door Closed 9539-492-001 1
* | Wire-Assy-Blu, 23" 8220-063-049 1

19 | Plug, 1/4”, Locking 9456-051-001 6

* | Plug-2" 9456-041-009 1

21 | Box-Control 9041-107-002 1

I * Cabinet Touch Up Paint (White) 9472-001-013 1

4 Part # 8533-113-001 2/23

21

\ 18 13

16

7,89

11

16

10

14, 15

Part # 8533-113-001 2/23




(/)]
9
23
8E
¥ 2
(/)]
<

Description
Door Assy-Upper, OPL (Wht)

Dryer Cabinet Group Continued

9960-328-004

& Screw-Phillips, 10Bx1 3/4

9545-008-014

* Washer-Finish

8641-585-001

& Nut-Spring

8640-399-001

Box-Control Front, Black

9041-107-002

9545-008-024

5
6 Screw-10ABx3/8
* Screw-10-32 x 1/2, Chrome

9545-012-003

9982-394-002

15 | Screw, #10-32 x1/2 Green

9545-008-027

o g. 8 Plate Assembly-Meter, Black

% g 9 Nut-Elastic Stop, #10-32 8640-413-004

3 (2 11 | Display Control 9857-230-002

Ju:‘ % 12 | Nut, #6-32 8640-411-003

Sl 14 | Nut, #6-32 8641-411-003
S

S -

0 o3

16 | Lock Washer #10

8641-582-006

19 | Screw Torx-6BSD x 1/2, BLK, “T10”

9545-031-009

20 | Harness-Display Control

9627-922-001

* Harness-Temp Probe

9627-917-002

22 | Plug-2"

9456-041-009

23 | PCB Assy. Main Control

9799-027-001

24 | Plate Assy. - Control Board

9982-395-001

25 | PCB Assy. - Control Board (Only)

9474-003-001

26 | Screw - panhdcr, #6-32 x 1/2 (SS)

9545-044-010

27 | Lockwasher - exttooth, #6

8641-582-005

alo|l~r|r|lr]lRr]l R IN|PRrlRrlRrlW]lR]|IN|IPRIN]IRIR]D]D]D]-

Water Suppression
Parts

Electrical
Box

Part # 8533-113-001 2/23

15,16

17

11

23

24

26
27

Part # 8533-113-001 2/23



Kits &
Assemblies

Dryer Cabinet Group Continued

Description

Assembly-Door-Lower Service, OPL, Wht (Number 1 thru
14)

9960-307-001

whed
2 % 1 Door-Lower Service, OPL, Wht 9960-324-006 1
ﬁ g 2 Handle-Door, Lower Service, Black 9244-090-002 1
o & Screw-Phillips, 10Bx3/8, Black 9545-008-010 5
3 Handle, Turn-Door, Lower Service OPL 9244-084-002 2
Rl ¢ [ Trim-Lower Kick, Black 9578-101-002 1
S 5 | Screw-Phillips, 10Bx3/8, Black 9545-008-010 5
6 Bracket, Lower Service, (Hinge Bracket) 9029-233-001 2
g‘ % 7 | Rivet, 1/8 Low Profile 9491-009-004 4
@ g 8 | Nut, Elastic Stop, 10-32 UNF 8640-413-007 2
:IO: a-, 9 Arm, Lower Service, Right 9001-064-003 1
gi o) 10 | Screw. 10-32 x 1/2” 9545-012-003 1
'E § 11 | Arm, Lower Service, Left 9001-064-004 1
g ; * | Screw. 10-32 x 1/2” 9545-012-003 1
12 | Insulation 9277-059-001 1
13 | Bracket-Door Switch 9029-226-001 2
14 | Rivet, 1/8 Low Profile 9491-009-004 4
15 | Switch-Door Closure (Round) 9539-492-001 2
* Switch-Door Closure (Square) 9539-501-001 2
c & Kit, Optional Replacement for Round Switch 9539-492- 9732-351-001 1
.g 001
3 16 | Hinge-Door, Lower 9243-084-002 1
i
& ..E 17 | Screw- 10ABx3/8 9545-008-024 5
‘3 g 18 | Screen Assy, Lint 9822-033-001 1
o & Footing Foot 9188-016-001 4
©
S

Burner
Housing

Electrical
Box

11\\~~\

8 Part # 8533-113-001 2/23

A

Part # 8533-113-001 2/23



Kits &
Assemblies

Description

Dryer Cabinet Group Continued

Panel Assy.-Upper Right 9989-549-002 1

* | Screw, #10ABx1/2 9545-008-024 2

2 Insulation-Right Upper, Burner Area 9277-041-022 1

3 Panel Assy.-Upper Left 9989-550-002 1

* | Screw, #10ABx1/2 9545-008-024 2

4 | Insulation Tumbler Area, Right (Front & Back) 9277-051-005 2

4 Insulation Tumbler Area, Right (Center) 9277-051-006 1

5 Insulation Tumbler Area, Left (Front & Back) 9277-051-005 2

g §' 5 Insulation Tumbler Area, Left (Center) 9277-051-006 1
a g 6 | Switch-Door Closure (Cicurlar) 9539-492-001 2
:|°: a—, * Switch-Door Closure (Square) 9539-501-001 2
E’E & Screen Assy, Lint 9822-033-001 1
E IE * Lint Hood Assembly 9834-012-001 1
8 ] 7 | Lint Hood, Top & Sides 9240-048-001 1
8 Lint Hood, Bottom 9058-030-001 1

9 | Lint Hood, Angle 9003-333-001 1

10 | Screw,- 10ABx3/8 9545-008-024 21

11 | Hinge-Door, Lower 9243-083-002 1

* | Screw-10ABx3/8 9545-008-024 5

g 12 | Impeller, w/set screws 9278-041-001 1
a 13 | Harness -Temp Probe 9627-917-002 1
£ 14 | wire Nut, #71B 8640-276-005 2
5 15 | Temp Probe 9501-004-004 1
9 16 | Screw-Phillips, 8Bx1/4 9545-045-005 1
% 17 | Bracket, Temp Probe 9029-111-001 1
S 18 | Screw, 8AB x 3/8 9545-045-008 2
19 | Trim-Edge, Lint Hood 9578-092-003 2

Electrical

120Lb. Temp Probe

/|

17

—

/13

14

/

10 Part # 8533-113-001 2/23

1"

Part # 8533-113-001 2/23



12

Dryer Modular Cabinet Group 120lb.

(After Serial D1.23179.001)

Key Description T80 QTY
1 | Cabinet Base Assembly 9945-172-001 1
* | Lower Back Panel Assembly 9989-754-002 1
2 | Lower Cabinet RH Side Panel 9444-125-003 1
3 | Lower Cabinet LH Side Panel 9444-125-004 1
4 | Lower Cabinet Front Channel 9081-217-001 1
* | Upper Back Panel Assembly 9989-717-002 1
5 | RH Middle Side Panel Assembly 9989-543-003 1
6 | LH Middle Side Panel Assembly 9989-543-004 1
7 | Cabinet Top Cover 9074-356-001 1
8 | Baffle 9049-135-001 4
* | Baffle Stiffener Angle 9003-388-001 2
9 | RH Upper Side Panel Assembly 9989-549-002 1
10 | LH Upper Side Panel Assembly 9989-550-002 1
* | 10abx3/8 Screw 9545-008-024 92
* | 3/16 Blind Rivet 9491-009-001 131
* | Wht 3/16 Blind Rivet 9491-009-005 58
* | Hex kep Nut 1/4-20unc, 2b 8640-414-006 10

Part # 8533-113-001 2/23

-
e
e
e
s

\9
S
N
S
S~

Part # 8533-113-001 2/23

13



Kits &
Assemblies

Cabinet
Group

Rear
View

Bearing Housing
& Tumbler Group

Water Suppression
Parts

Burner
Housing

Electrical
Box

14

Dryer Rear View 120Lb Reversing

Description

1 Pulley, Driven 9453-168-003 1
2 Tolerance Ring 9487-234-006 1
3 Washer -Flat 8641-581-032 1
4 LockWasher - IntTooth, 1” 8641-582-018 1
5 | Screw, 5/8-11x11/2 9545-060-001 1
6 | Belt-Driven 9040-076-005 2
* Impeller, 5” x 16" 9278-041-001 1
7 Plate Assembly-Impeller 9982-375-002 1
8 | Nut-Wiz Lock, 5/16-18 8640-400-003 6
s Gasket-Impeller Housing 9206-428-002 1
9 Motor-Blower -10, Before Serial #D1.19254.036 9376-317-005 1
9 Motor-Blower -11, Before Serial #D1.19254.036 9376-334-001 1
9 | Motor-Blower, -10 & -11, After Serial #D1.19254.036 9376-334-001 1
& Run Capacitor 5191-108-005 1
* Start Capacitor 5191-109-005 1
* | Screw, 5/16-18 x 5/8 9545-014-004 4
* | Nut-Wiz Lock, 5/16-18 8640-400-003 4
12 | Thermostat-Overtemp 9576-207-006 1
* | Screw-10AB x 3/8 9545-008-006 2
14 | Pulley, Intermediate, w/Bearings 9908-051-001 1
* Bearings 9036-159-011 2
& Spacer-Bearings 9538-186-001 1
* Ring-Retaining, Internal 9487-238-006 1
15 | Washer-Flat 8641-581-039 1
16 | Nut, 5/8-11 8640-425-002 1
17 | Belt, Motor 9040-076-008 1
18 | Motor, Drive 9376-307-003 1
19 | Pulley-Motor 9453-169-012 1
20 | Bushing, Motor -Support 9053-074-002 2
21 | Rod-Motor Mounting, Black 9497-222-008 1
22 | Collar-Shaft, w/Set Screws 9076-052-002 1
23 | Chain-Belt tension 9099-012-004 1
* | Hook-S Type 9248-022-002 1
24 | Spring, Belt Tension 9534-151-000 1

1

Duct-Transition, 12" to 10”

9109-124-001

24

21 22

18

-« 22

20

\

Part # 8533-113-001 2/23

Dryer Rear View 120Lb Reversing

12 —

7 >
szy

9

15, 16

Part # 8533-113-001 2/23

15



Kits &
Assemblies

Bearing Housing
& Tumbler Group

c
2
@
()]
o
L
a
o
3
a
)
a
wd
s

Electrical

16

[0
=
)
o

Box

Description

Dryer Rear View 120Lb Reversing Continued

Plate Assembly-Intermediate, Tension 9982-378-002 1

Rod-Intermediate, Pivot 9497-230-002 1

Collar, Locking 9076-060-001 1

Bolt, 1/2-13x 1 1/2 9545-017-001 2
10 | Thermostat-Overtemp 9576-207-006 1
11 | Screw-10AB x 3/8 9545-008-006 2
* Impeller, 5" x 16” 9278-041-001 1
12 | Plate Assembly-Impeller 9982-375-002 1
13 | Nut-Wiz Lock, 5/16-18 8640-400-003 6
& Gasket-Impeller Housing 9206-428-002 1
14 | Motor-Blower -10 Before Serial # D1.19254.036 9376-317-005 1
14 | Motor-Blower -11 Before Serial # D1.19254.036 9376-334-001 1
14 | Motor-Blower -11 & -10 After Serial # D1.19254.036 9376-334-001 1
& Run Capicator 5191-108-005 1
* Start Capicator 8191-109-005 1
15 | Screw, 5/16-18 x 5/8 9545-014-004 4
16 | Nut-Wiz Lock, 5/16-18 8640-400-003 4
17 | Motor, Drive 9376-307-003 1
18 | Pulley-Motor 9453-169-012 1
3 Bushing, Motor -Support 9053-074-002 2
19 | Rod-Motor Mounting, Black 9497-222-008 1
20 Collar-Shaft, w/Set Screws 9076-052-002 1
21 | Chain-Belt tension 9099-012-004 1
& Hook-S Type 9248-022-002 1
* Spring, Belt Tension 9534-151-000 1

Part # 8533-113-001 2/23

Dryer Rear View 120Lb Reversing Continued

6
7 _—9
<
10—
12
< 13
13 -
14 >
—21
15, 16 >
-—18

19 20

Part # 8533-113-001 2/23

17



Kits &
Assemblies

e
v Q
£ 3
%E
So

Rear
View

Bearing Housing
& Tumbler Group

Water Suppression
Parts

Housing

Burner

Electrical
Box

18

Dryer Rear View-Guard & Exhaust

Description
1 Cover Cabinet

9074-356-001

* | Screw-5/16, 10ABx3/8 9545-008-024 16
2 Duct-Transition, 12” to 10” 9109-124-001 1
* | Screws-10-16 x 1/2 9545-008-003 3
* | Guard-Side, Right 9208-111-002 1
* | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 7
3 | Guard-Side, Left 9208-110-002 1
& Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 8
4 | Guard-Top 9208-112-002 1
* | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 11
5 | Guard-Bottom 9208-113-002 1
* | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 6
6 Guard-Wires 9208-115-002 1
& Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 2
7 Guard-Door, Right 9208-114-004 1
* | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 6
8 | Guard-Door, Left 9208-114-003 1
9 | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 4
* Nut-Spring, U-type 8640-399-001 4
o Booklet-Owners 8514-291-001 1
10 | Diagram -11 9507-003-001 1
10 | Diagram -10 9507-048-001
11 | Label-Warning & Notice 8502-763-001 1
12 | Label-Instructions 8502-645-001 1
13 | Decal-Lighting & Clearance 8527-151-001 1
| 14 |Label-High Voltage 8502-614-004 1

Part # 8533-113-001 2/23

13

/
1‘: / 10
/

\

19

Part # 8533-113-001 2/23



Dryer Rear View-Bearing Housing 120Lb Dryer Tumbler Group 120Lb
T 56

(/)]
9
&3
8 E
¥ 3
(7)]
<

7
o2
c 3
'g g 2, 3
e ¥
o
= o)
c 2 1
ok
<
8,9 10
— 4 -t
- A
c
S
")
7}
(]
™
Q.
: | |
e 2 3 1 4 6 5 7 8 9 11
(]
©
= Key Description T-120 QTY —
Bearing Housing Complete Assy (Includes bearings & 9803-186-001 1 SEY IRE=Cpuol: ated oy
Spacer) * Tumbler Assy Complete W/Spider (GALV) 9848-153-002 1
1 Housing, Bearing 9241-180-002 1 1 Tumbler Assy (Galvanized) 9848-152-002 1
* | Ring, Retaining-Internal 9487-238-003 1 2 | Rod, Tumbler 9497-226-003 4
g8 Bearing, Ball, Front 9036-159-005 1 3 Plate support, Tie Rod 9452-805-001 4
* Spacer, Bearing 9538-167-001 1 4 Shim 9552-013-003 AR
S * | Bearing, Ball, Rear 9036-159-004 1 5 | Spider Assy 9568-016-001 1
43 * Washer, Flat 8641-581-040 6 6 Nut, Wiz Lock 8640-417-005 4
% 2 | Screw-5/8"-11 x 1 1/2" 9545-060-001 6 7 | Tolerance Ring 9487-234-006 1
3 | Nut-Whizlock, 5/8” x 11 8640-425-001 6 8 | Pulley, Driven 9453-168-003 1
4 | Arm-Support Housing 9001-065-002 4 9 | Washer -Flat 8641-581-032 1
5 Screw-5/8-11x 1 1/2 9545-060-001 4 10 | LockWasher - IntTooth, 1” 8641-582-018 1
6 | Washer, Flat 5/8” 8641-581-038 4 11 | Screw, 5/8-11x 1 1/2 9545-060-001 1
7 | Shim 9552-045-001 AR
8 | Screw-7/16"-14 x 1 1/2" 9545-059-003 4
9 | Nut-Whizlock, 7/16" 8640-416-005 4
* | Tolerance Ring 9487-234-006 1
10 | Pulley Driven 9453-168-003 1
11 | Washer, Flat 5/8” x 2 1/4” 8641-581-032 1
12 | Lock Washer Spring, 1/2 8641-582-018 1
13 | Screw, 5/8-11 x 1 1/2" 9545-060-001 1
——————————————————————————————————————————————————}
20 Part # 8533-113-001 2/23 Part # 8533-113-001 2/23 21



(/)]
9
&5
LE
¥ 2
[7)]
<

Bearing Housing
& Tumbler Group

Water Suppression

Electrical

22

Description

RMC Parts

1 Strip-sensing, moisture 9558-034-001 1
& Rivet-blind,3/16steel 9491-009-001 6
2 Controlsassy-rotatingpcb,rmc 9857-248-001 1
* Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 2
3 Wiringharness-rmc,sensor, 9627-941-003 1
4 Conduit-rmcwires, 6068-055-001 1
* Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 2
5 | Grommet-3/16id 9209-037-002 1
6 | Screw-hxwsrhdsl,10-32ttx1/2grn 9545-008-027 1
& Lockwasher-exttooth,#10 8641-582-006 1
7 Bracketassy-cabinet,RMC 9985-204-001 2
+ Screw-hxwshdsl,10bx1/4 9545-008-001 4
8 Controlsassy-stationarypcb,RMC 9857-247-001 1
& Nut-hexkeps, #10-32unf,2b 8640-413-002 2
9 Wiringharn-RMC,can/pwr, 9627-940-003 1
10 | Cover-service,RMC 9074-385-001 1

2

Screw-hxwshdsl,10bx1/4

9545-008-001

10

 /

Part # 8533-113-001 2/23

Part # 8533-113-001 2/23

23



Kits &
Assemblies

=
U Q
£3
Qo =
[}
oY

Water Suppression Parts

Description
FSS Kit

9732-358-004

Nozzleassy-firesuppression

9872-004-001

1
1
E 3 Screw-hxwshrundrcuthd, 10abx3/8 9545-008-024 3
g g 2 Tube-nozzle,inlet 9574-262-001 1
3 Bushing-support 9053-083-001 1
oo & Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 1
% § 4 Fitting-adapt,3/8nptto1/2hose 8615-115-001 1
g O 5 | Valve-water,24v,epdm(nsf) 9379-183-013 1
™
:I::h % 6 Wireasy-jumper,org/brn,120-6 8220-161-003 1
E £ 7 Wireasy-jumper,wht/org,60"-6" 8220-090-019 1
8 |E 8 Screw-hxwshrhdundct, #10bx1/2 9545-008-026 2
S B o | Hose-water3" 9242-453-031 2
10 [ Fitting-y,1/2 8615-119-001 1
" 11 | Hose-water," 9242-453-034 1
O o
E ‘,E * Clamp-hose,worm, 1in 8654-117-015 6
o & Clamp-cable 8654-061-001 2
‘ * Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 2
c
=] 12 | Guard-water valve 9208-145-001 1
7]
g * Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 2
'& % 13 | Thermostat-fss 9576-212-001 1
a 2 * Screw-hxwshdsltd,8bx1/2 9545-045-002 2
qh) Wireasy-jumper,org,77" 8220-162-002 1
"g'u' 14 | Pcbassy-relay 9799-028-001 1
; J & Screw-hxwshrundrcuthd, #10Bx1/2 9545-008-026 2
o 15 | Wireasy-jumper,v2.0,relay pcb 8220-159-006 1
™
Q.5 16 | Wiringharness-cntrl/relay,v2.0 9627-921-001 1
c'n g
=
g 3 17 | Switch-momentary,n.o. 9539-500-001 1
* * | Wireasy-org, 75" 8220-108-016 1
18 | Wiringharness-relaypowerboard 9628-006-002 1
§ > & Wireasy-jumper,wht/org,5" 8220-161-002 1
43 8 * | Wireasy-org,11" 8220-108-014 1
u%’ 19 | Bracket-mtg,ohp sensor 9029-315-001

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

24

Part # 8533-113-001 2/23

6'/
7_/

12

18

16 14
15

17 19

25

Part # 8533-113-001 2/23



()]
9
23
8E
¥ 2
[7)]
<

Bearing Housing
& Tumbler Group

Water Suppression
Parts

Electrical
Box

26

Dryer Burner Housing Group 120Lb

Description
* Housing Assembly, Burner 9803-213-001 1
1 | Screw, 10ABx3/8 9545-008-024 55
2 Bracket-Support, Gas Valve 9029-240-001 1
3 Side-Extention Baffle, Burner Housing 9551-049-001 2
4 Burner, Main 9048-022-001 3
5 Baffle-Burner Housing, Extension 9049-105-001 1
6 Panel-Burner Housing, Front 9454-882-001 1
7 Panel-Burner Housing, Back 9454-883-001 1
8 Panel-Burner Housing, Side Left 9551-052-001 1
9 Baffle-Center, Burner 9049-106-001 1
10 | Panel-Burner Housing, Side Right 9551-051-001 1
11 | Channel-Burner Housing, Right 9081-164-001 1
12 | Bracket-Manifold 9029-239-001 1
13 | Bracket-Support, Burner, Front 9029-241-001 1
14 | Bracket-Support, Burner, Rear 9029-242-001 1
15 | Control Assy,Gas Valve, White Rodgers 36H 9857-193-001 1
16 | Manifold Assy 9381-013-001 1
17 | Top Assembly, Burner Housing 9961-161-001 1
18 | Screw, 10Bx1/4 9545-008-001 18
* | Orfice-Natural, #10 9425-069-027 3
* | Orfice-LP, #32 9425-069-009 3
ks Kit, LP Conversion, White Rodgers 9732-102-025 1
19 | Thermostat-HI-Limit 9576-203-002 1
20 | Electrode-Ignition 9875-002-003 1
21 | Bracket-Igniter 9029-243-001 1
22 | Elbow-3/4 Street, Black 8615-104-042 1

Part # 8533-113-001 2/23

Part # 8533-113-001 2/23

27



Kits &
Assemblies

c
2
()]
()]
o
1
o
o
5
7]
)
7]
wed
s

Electrical

28

Bearing Housing
& Tumbler Group

%)
t
[
o

Box

14

13

12 27 30 23 25 24 32 31

Dryer Rear View-Control Box

Key Description

Control Assembly, (1 thru 28) -11

9857-237-001

Control Assembly, (1 thru 28) -10

9857-237-003

1 Channel-Controls 9081-191-001 1
2 | Screw, 5/16-10B-3/8 9545-008-026 6
3 Strip-Marker, Terminal -11 9558-029-006 1
3 Strip-Marker, Terminal -10 9558-029-005 1
4 | Terminal Block Assy-Power, 4Pole 9897-035-001 1
5 | Screw, 5/16-10AB-3/8 9545-008-024 2
11 | Transformer, Control 8711-007-002 1
12 | Screw, 5/16-10AB-3/8 9545-008-024 2
13 | Relay-Motor, 30Amp, 24VAC 5192-299-002 1
14 | Screw, 5/16-10AB-3/8 9545-008-024 2
15 | Control Assy, Ignition (Module) 9857-182-001 1
16 | Screw-8Bx3/4" 9545-045-007 2
* Harness, Ignition Module 9627-867-013 1
17 | Wire Assy- High Voltage Lead 9631-403-005 1
20 | Drive-VD Inverter, 1HP, 208-240VAC -11 9375-032-018 1
20 | Drive-VD Inverter, 1HP, 120VAC -10 9375-031-007 1
PS | Key Pad, Delta E-Drive 9150-044-001 1
21 | Screw-#10B x 1/2 9545-008-026 4
22 | Wire Assy-Green, 18" 8220-092-006 1
23 | Resistor-Dynamic Breaking, 2000HM 9483-004-002 1
24 | Screw-5/16, 10ABx3/8 9545-008-024 2
25 | Wire Assy, Violet 24" 8220-118-003 2
27 | Relay, 24VAC 5192-285-004 1
28 | Screw, 6B x 3/8 9545-031-003 4
* | Stand off 9527-007-001 7
30 | Elecperiph - Power Supply, 12V 9150-054-001 1
* Screw - pnhdcr, 6AB x 3/4 9150-054-001 2
31 | Elecperiph - Power Supply, 24VDC 9150-057-001 1
* Screw - pnhdcrsems, #4-40 x 3/16 9545-020-009 2
32 | Data Cable 9806-023-002 1
33 | Terminal Block 9897-032-002 1

2

Screw - pnhdcr, 6AB x 3/4

9545-031-010

Part # 8533-113-001 2/23

Part # 8533-113-001 2/23

29



Dryer Air Flow Switch Assembly
Notes

Kits &
Assemblies

Cabinet
Group

Rear
View
w

5
3 4
- 7
o
]
-

Water Suppression
Parts

Description

* Air Flow switch Assy 9801-098-001 1
L O 1 Bracket-Airflow switch 9029-200-001 1
“E’ B > | Shield-switch 9550-169-003 1
2 :IS:’ 3 | switch-Micro 9539-461-009 1

4 | Nut-Twin, 4-40 8640-401-001 1
_ 5 | screw-.625, 4-40 9545-020-001 2
S 6 | Actuator-Air Flow Switch 9008-007-001 1
£ E 7 | Pin-Cotter, .09375x.75 9451-169-002 1
o 8 | screw, 10ABx3/8 9545-008-024 4

31

30 Part # 8533-113-001 2/23 Part # 8533-113-001 2/23



Parts
Data
WIRING OF THE FSS SYSTEM USING THE SAME TRANSFORMER AND TERMINAL BLOCK FROM SHEET 1 VA_
__
#9 ORG/BRN _
THERMAL DISC _
ORG/BRN _
z |
= m
> |
® O
o |
9 A
H= —
|
|
FAILSAFE CIRCUIT TEST W
N
o
=
a
_I o 1
_ g _
_ ol £ _
(@]
a e WHT/ORG =
o | ® | o
Ie) _ % i “_% hoo WHT/ORG ™ WHT/ORG _ m
_ ® /oG #1 WHT/ORG _ a
| |
(@)
| O 00 O | <
_ ORGg _ o
| #1 _ORG | =
| |
| |
[ R I B | o
o
ORG/BRN ORG/BRN S
/ \s oc WHT/ORG .m_u
LE ML <
o
WATER VALVES _F
o
)
o))
X =" —g O LL—"NOZLONd OILVINIHOS dd100—020—80G6
Taran
M IATVA m HHEHEHEH
S d3LYM =
(] =
Lo i e o o
940/ 1HM 2AA0R N¥8/9380 I [ e o
qILYM
o LEpfrpaft
2
L o)
3 S 5
= N
()
A F | - %
590 © Ng/90 Ng/o0 TToh
m
MSIQ IVNYIHL 2 =
D —<
= e
2 (]
= we}
590 2 © Ay
H o
1S3L LNO¥ID
34vSTIv4
=
I
N 1-vr| _ |p1-vr
S =
2 pu
(] o A °
® & 3=
O— e
WNOD AVZ @ 940/1HM
2
> ®
®O—— Qe @ —e

AYC

L 133HS WOY¥4 Y0078 TVNINYIL ANV d3IWHOASNVYL JAVS IHL ONISN WILSAS SS4 IJHL 40 ONIY¥IM

33

Part # 8533-113-001 2/23

Part # 8533-113-001 2/23

32



-V O Ll—" NOZLONQ AVIOVIA ONITIM O100—¢00—2L0G6
( L00—Z6¥—65G6 v L00—26¥—65G6 %ﬁ =
J3NVd J3MOT ANIH3g " -
OATIMS Y000 o/o m L00—¢11-0ZC8 8f
HOLIMS §00d Ng Ma ¢#fl=—_In1g »a of & ¥00—L¥1—0228 L#
J0INY3S ¥3IMOT (3ONIH ¥00d 1V Z| 900-¢£11-0228 of 2
e 2 —v00—
B R T3NVd INOY4 ONIH3g) q|  E007eri-0zzs of < £00-£08-9/56 100-7££-9.¢6 900—/07-9/56
HOLIMS d00d E Z00-816-4296 C# ~ HOLOW SOLOW LVLSOWY3HL
NEREINN sle  100-726-1296 # SANa NETS dW3Ld3A0
Mg ya oF 2le 200—-616-L,296 L# eam m
T3A/Nu9 3
e/ 3] —r—m—m—_—— == (- —_——— = — — oA ———IN49/940
%5 L 1 delo
r 3 ) s 50 790-790-0¢28 méwﬂwau\aw““ OuO/ LM i =5|a B & R
.8 o 8w - il -19y- ¢
|| wmw Z8 4 W T LU 600—19¥—-6£56 3
¥00—+00— 1056 28 So & M8/ 13A ul HOL1IMS a
P o ! D D D
(B0NLD 4OBE GaLNOOY MBW Q m%f oY clzl 7y i dIdAVA IV S
— YOSN3S "d3L ] 3 m; i L el TI/IHR LF ﬂ_
2 gy = | |2F|||[aans samod mz] | [K1ddnS 93mod Azl = | o790 10 —fwo7em0
v " too-szo-esce | i = | Klzl||[ roo-rs0-0516 100-+50-0516 =g I o
1 =E g i S| anw | BT woA 2 L2 1N 2 oA HA 23 g | g
s|< 3 TN O] proeo P ogQ [ =g !
3o 3 g 3INNO QA ol xo| OA L00-¥90-0516 = T I L — g
m M % s v, SR L8 Woa e 2 |z NEXQ W | % | 200-£02-9/56 |8
3 £ [22%] [F= x| 2 2Ry M Oy £z N8/IMIS] O (9SH ¥3NuNg) |3
O SYOSN3S NV 318WN3 QA o i i S £ 17 21 S¥ry o 200-662-2615[0V] NM18/080 LF - 2
(] | VI g 5 (123 g = o LVISOWY3HL |8
B|w M= 8 _ L
. | @ 200-£20-9086 | 2 i > M,m D ﬂ E m o e O LINIT—IH 8
oY ¢ E Quvog 109INOD cH=— | CZ
a 2|2 i ] 100—-¢00-¥.¥6 i i 3 2 < $50-290-0228 100-6£9-£686
f 2 f f 7 3 o¥o/thm | | | [ |_ || —— ———— 7
- | @ e 8 3 — | |=
D == = i 3AOIA v# k i MNNN m, [T3%/N: M i
o oo b f 9888 3 e . - S @mwwvjm f
< O0TVNY SaHoUMS  SYOSN3S XONd BERE [ oleklg Nue/nE|oF T A 2
2 | goRE [ AOYZ |
g [ [ss33g] [sgshlecoooo]g 7 & SEBE roworma(er L iy o
n | I | 3g oI AS0Z AYC = S8 = i
e e 3 ©
— | m,wu, S ey MW —= |
ON/IAM ¥ f 3% Q0O Q S e bl P IRETS =5 |||
[ L] N8 %a <F i Wur - AaN9o WNOD OOOMGMAO % NYg DM GW i
78 a oF %5ﬁJ 4 anNo T 1 %%MVAMU% S c=
““““““ w0 e
7 | sinan mav & 200-200- 1128 [, Samy W o ﬂﬂm |
— |
D | i M340S aNNO¥D 5 S i I E 100-281-2G86 i
T00-72q—9086 L S a
LBNY3HIS gsn 0 T ¢ oY1 - o - - 44— 4 _ 4 4< 4
8sn ji =3 100-52-2586 i -
2 et IS
— — - _ N I ¢00—200—S/L86
_ 100—-200-¥.¥6 7 %m E = ol L 300¥103713
=] =< 3 S
3 I3 | i
| avog SOHdvY9 | R SR Hdl—7ZH09  13INvd XOve AL [T 5| & T
F— ———- “  °|"A  ¥00-+00-1056 61— >
S JAN (ONISNOH ¥3NYNE NI Q3L¥I01) >O\v N - w O N ﬁomﬁv\ﬁmﬂﬂm\/. meum gz—19
——
9 w i i - YOSN3S IV3H ¥3IAO T 134 g
8|2 | 8 i N YOSN3S
T < )
M m i 100-100~/%6 % ININY3IL NIILIYINI,T SI04 3INN INFNILYNOIAY INNOILONO4 13F¥VddY,T IND ¥IJNSSY,.S  "XNIFYIFONVA INV4
®© M 13 LVNO3IAVYNI INFANINNOILONO4 NN ¥IANIVYINI INIANId 3FoV18Y0 30 S¥NI¥Y3 S3A "¥3IHONVHEG3d
i i < S37 30 INVAV STI4 S31 SNOL Z313NOIL3 ‘SIANVAWNOD S3A NIILYINI, 13 INIWOW NV "NOILNILLY
W
L Quvod Avidsid, 3 "ONIDIAYIS Y314V NOILYYIHO H3JO¥d A4I¥IA 'NOILYYIO SNOYIONYA ANV ¥IJOMdWI ISNVO NVO
¢00—0£2—-L586 z SYOHYI ONIMIM - "STOHINOD ONIDIAYAS NIHM NOILO3INNOOSIO OL ¥0I¥d S3¥IM TV 138V NOILNVYD
. —%¥"0"LL—"NOZLONQ JIIVINIHOS V100—-£00—80G6 [z
Mg/ T3k I
RELVAT) o
. z
HOSN3S "dN3L 804 T2
HOLIMS 800d on | ¥ITIONINOD glE
ﬂmogg 590/ 1AM ST
DR A1a »ia > e
v 4y v |
940/ 1AM 13A/940
HOLIMS ¥00Q EK/Q 3 189N St
¥378NN1L WavTY
KAAAANAS
I oH0 e
DERE qdvog
. _ L|AMVNOILYLS
\H‘%mm&wd ('s 3LON 33S) N e >a — 5
1 O/ TN\ LY, v -
i b gpeyg———0 O3 590 E;Vm @ f18/550 W f T
— ——mg—1—°!'S O |=—+04 94O/ LHM AV s %
1 ¥OSNIS 7100 |
3 anNo 0 |=—037 YOLVYOIANI DILSONOVIA AVI3Y HOLOW NN THi
C 82A 940/ LHM omo STa
" ] - B GENI OR Ng9/9490 a#omolo 59 555° %590 io 5 _‘ a3y J
led ] orr N95/5%0 HOLIMS  LVLSOWM3HL HOLIMS  L¥ISONY3HL | 13y e-6°
a HOLoN  dANIL 843N0 ¥3dAvVa LINPT—=IH %) L—8M
3INAON . J3IMo14d =1\ 9—6f
NOILINOI il . S—6f
© JOSNIS LvaH ¥3A0| OIN/L1HM =6l
REN T T13A/0A c—6f
923 929 oy Z—6M ] 3
e wwm ww o N¥9/940 N49/940 ENVAG | L=6rm
= Bz3 £¢2 HOLSISTY ONDIVEE [ OATeP NED/5H0 ED !
C $E7 Ry |LyM-001 WHO-00Z Srle 5@@%@
“c R Nyg NYg
Foz 3, e (REVATT JOSN3S XOdd S8 18 oloog=|gn=
S 3Bg 5F N BT )E} N8 ERRERIREE
g MMM MM +>.vm‘\% >5+> g g 7 mmm mmmm ¢
m AYT
g3y mm “ATm e == 7 RiE} xoi 7
n SR M 8% 2 SIS N8/ 1IHM
— 322 8¢ Ne N&— 3 2o
5
- 258 03 14 1 T L u3Av3dg LN0YIo 16—
o — 3he 88 i S—— | e o] T WNE3INT HLM o z—or— 9
¢R — _
8¢ W w M - S $ 6 8 » JINSO4SNVYHL A o D w\mﬁ
22z 23 -y 9¥0/>18 2 S - YIHOIH ¥O mw udw oar
208 _2 5ingN nevy P 58 00 W10 38 TINOHS ONIAVAY  'SINIOd -
sz ww 19 NE/5E Ne/XE |2 oodf < = 1S3L 1Y GINNSVAN 38 NvO LNIWNNO & W w\mﬁ
322 20D ENR anNo IWY14 "YILINAVONOIN OO ¥ HLIM S 19 CE
< wm 3o v »o%m@wwﬂ T3A/NS9 “LINOHIO ONILYAH ¥04 SININIHINOIY
3 M 4 w m Am_\r\Zmﬁ ANV NOILVY3dO 40 NOILdINOS3a q
W z M o ZOIF{K{E d0O4 IVANVA S, 43NMO Ol ¥3439 "+
53¢ g5 940/>18 ‘033dS OL dN SI YOLOW ¥3MOT8 quvog
3% 0g - B o80/>18 NIHM S3SOTO ‘O'N—HOLIMS TWONJININID '€
Tep &3 T T o N svo/5ma > ¢ T10A0 IHL 40 ON3 AV1dSId W
Sz 2 m ) THM IV ¢ 20/M9 T 71 Iz 9d0/>18 3HL 1V 3100 NMOQ 1002 OILYWOLNY m
-6 zv 990 990 Lo NY S| 3¥3HL '03HSNd S| NOLLNE LaviS -
Ta2 g g "8 Nd8/>18 / JHL ONV ‘0310FTIS SI FI0KD v ‘a3SOTO e
1 2z ,2 ® NEB/ BNy | ¥ SHOOQ IHL NIHM SLYVLS H3ANA 2 % v
5Ro 36 e A ° ® N Nag/>8, 'q35070 34v S¥00Q
g MWH 5o g g NEa/Xa © L1 R Nyg/>18 NIHM Q3SOT0 “O'N—SIHOLMS ¥00d "L
355 53 Lo _ ‘S3ION
1 £E0 3 SIOVINOO Hdl—=27H09
A AV13Y YOLOW NO¥Z—80¢
sl 1) m ol 6 ] L 9 5 [ g [3 !

35

Part # 8533-113-001 2/23

Part # 8533-113-001 2/23

34



-10

lagram

D

iring

W

Schematic -10

iring

W

X = =V O 0lL— NOZLONC AVHOVIA ONIYIM dd100—-8¥0—/L0G6
( L00—Z6+—65S56 v L00—Z6+—65S56 v =
J3INVd ¥3IMOT ANIH3E -
T~ T AT oo @l roo-gii1-0zz8 s
HOLIMS 8000 Mg »a eF> I8 »a of 2| voo-ivi-ozze of
FOINGFS HIMOT (3ONIH ¥00Q 1v Z| 900-¢£t1-0z28 m“ ? G00—-L1¢—-9/¢6
¢00—-L¥1—-0228 S Z ¢00-/0$-9/S6 MOLOW — -
oo 713INVd INO¥4 ANIH3g) 9 Z00—L16-0296 bd 2 900-£0¢-9/G6
nig %a ¢ nig %a ¢ AT T AAAT d3Imonga
= # HOLIMS 400d 3|  zoo-8i6-sz96 of P OL10N LVLISONY3HL
SERCTT sl il
g >(d W% ﬂjm%mﬂ M _— XNMWVNF‘ ﬁ% “““““““““““ OIA @zmu\umo
A d i o
! g% g ] s Toowmmwwum,m N9/90 = 790-90-0228 mwcwmﬂaowaowmm OHO/LHM i ax| & e
1] | emwmm mm 7 [me il T ST L 600-19v-6¢G6 |?
e ) Ly e I3
$00—¥00-1056 | 7= 2 S & =3 A 1w 000 4 W ETAEN - HOLIMS &
(300 M8 Gaivoo) | § MBW om m%f _|T1u\&m N oy A 7% d3dAVA dIV 3
YOSN3S "dN3L N o 8 S | “an3w L] L00-1£0-G/56 © TIL/IHM L ~—
5 | 8y = | |8[F| ||[Fa<ns gmod A | [KTddnS, 93mod Act No790 12 —2INg5/5%50
Ll o leo—zeo-eess A no/oTL] = | Bk 100-£50-05 46 100-¥50-0616 ST .
~[E 2 | zg an | B[] = = 2 & a 1 m_ 5 -A A T34 B
=< 3 I . 0 pooe o o 2
Bl ] R ~ 28 OIA L00-#¥0-0516 =3 T |3 — @
> g IEEY as Fod Srecxs 2 nexa g | 8 | z00-c0z-9.56|g
s = ol D S Ofeemmml ) IANG A [ 5o/ 2 5 na/mz g s g
S 5 oo AIEEEEL W L# =~ ooy (9sH ¥3N¥Ng) |§
SV o LS = 17 21 Sbry 2o0-662-261SZY ME/0¥0 1F o ) ogo~  LVISOWM3IHL |8
| o Z00-£20-9086 = | 2 W 3 D D E I N Iy N H—me O O 8 i LINIT—=IH ,m
5 lo| I8 3. — p S =0 i) o
uﬁnnumw i m mwn M DK,Q\Om JOKPZOQ i i w qu 1 _ m - = 34 _ ; 8£0-560-0228
m m i < o ﬂ 100—C00—-¥/.¥6 i i = 9 3 +50-290-0228
» o | SI°T8 f | b 3 ogo/thM | | 1[_ || ——————
2 ot g g
o o L ) - | f i i 9HO/LIHM L# f
q34/0A S
I i SN i S 8 Exo Hr |
< SIHOLMS _ SHOSNIS XO¥d ¥3IMOd &lap S gl hd
Sl | [sghlooos ool | | sigHl o - - |
— [ eewm [T f Sy Il w A2 < smad 2 f
me/iHm L i ,yn,u § 3 o7 | MW i
M < —
OIN/IAM ¥ ne ¥a Lf i nww ZO NJO ZO O$ m MﬂWﬂWﬂWﬂWﬂLﬁuW ** 9 REIN AG M m i
Mm@ »a oF ~ | 5 = =
18 %a o i &wﬁg N ANOR ano E@O M%MWMW M H N8 mu i
\\\\\\\\\\\ ° 3 Q)
T i SINdNI WivTY O 200—£00—}+1/8 ks S m m % W w 575 M m m i
— | B—
D | | W3Ig0S aNNOYD = cle| T |=z T90=28T=7586 |
T00-7¢q-9086 N
13INY3HLI
5 Jf =3 L —— -t ————————— iz R ™ B — e
100-200-7L¥6 | 2 Rk _ 2l £00-200-5.36
- 8 =] BT
52 5k _ 5 ol &
| quvos SOHAVYO H | 2 ER Hdl—zH09  13Nvd Xovd AT ol T
\\\\\\ —— - e P $00—%00— 10G6 LOO—£61—/586 *
-« £\ (oNisnon ¥3NaNg NI G31v007) >O N ﬁ TATUA CuUa 8C—M19
W, i i = YOSNIS LVAH ¥3A0 INTVA SVO T JMWm Mg —r—
5 8 : YOSN3S
] m
m i 100~ 100~V /%6 % ININY3L NIILIFINIT SI0O4 3NN INFWILVYNOZAY INNOILONOS 11FYVddV,T IND ¥3YNSSY,S  'XNIYIONVA NV
®© M 13 1VNOIAVNI INJANINNOILONOS NN 3INIVYINT INIANIH 3JOV19yd 30 SYN3IYY3 S3A  "¥Y3IHONVYE3d
i i i S37 30 INVAV ST4 S31T SNOL Z313N0IL3 'SIANVAWOD S3A NIILYIN313a ININOW NV "NOIINILLY
o
L Quv0o8 AVIdsIa, 3 "ONIOIAY3S H3L4V NOILYH3IdO ¥3dO¥d AdI43A NOILVYIdO SNOYIONYA ANV d3JOddAI ISNVO NvD
200—0£C—LS86 g SHOYY3 ONIMIM - "STOYLINOD ONIDIAY3S NIHM NOILOINNOOSIA OL d0ldd S3HIM 11V 138V NOILNVD
G — —~v~070L—"NOZ LONC OILYWIHOS 4dl00-8¥0-80S6 [2
N18/713A =
RELVATT) v
13A/NYO (]
. =z
YOSN3S "dW3L 89d =12
HOLIMS d00d z
$Hi99e ¥31T0HLNOD g|&
ﬁmo\sg 990/IAM S To
R 18 ia ) o e
940/ LHM @ 13A/9¥0 ﬂmsz ayvog
HOLIMS 8000 NI TV GV ONILV10Y
d378NNL
\AANAAN
g >a oo ng >a o0 A S
n1g Xa ayvosg
. L_JAYVNOILVLS
T 300410313 n1g *a
VAT ('s 3LON 33S) 550 Eg/.?)? |
=m0 o[~ ~%d 550/ 1AM, ® @ merese 1 1 — T [C]>
———F——mg—1——o!s O |<—+04 9Y0/ 1AM AVI3Y
YOSN3S 7109 NE9
INVTS anNog O |[=—(037 JOLVOIONI OILSONOVIA AV13Y HOLOW NNy T
8Zn 940/1HM .
n18/73%
OHA SETVATT & o/%o%b%?%ﬂo%ﬂi — eEE]
onr N957/550 REIVARE) HOLIMS IVISONY3HL HOLMS  IVISOWM3HL | 3y  e-6r
YOION dNIL ¥3INO  ¥3dAVA LINIT—=IH ) L—6f
3JINAONW . SENONIS] dv 9-6r
NOILINOI m o G—6r
° YOSN3S LV3IH ¥3A0| o ON/IHM y—6f
A TIL/0IA c—6r
oo > o0 - |
wmm ww MM NJ9/0¥0 = NY9 /940 SEIVATT) ; m\mﬁ]
323 22 YOLSISTY ONIMYNE NS N#O/080 N T3X 4
&% B¢ |LlLYM-00L WHO—-00C g G8Y—5Y [ 378VN3
TPr 28 omn O T
w - 3P/ noa
2oz 3 TIA/1HM moolw=|s|x|=
452 SF el EETN 23395|50|5
S m T
oGR SO *\> TR 5 A 18/IAM S8y —Sy
172 o
mof 23 g G I o o iE
5nE 63 T¢I |8 3 A8 a
mm.m 23 N ¢— 3 N & 2} 32 N1g/IHM
2 c r D
228 o8 14| B | AVe L 43v3de LIN0YI0 L6 —
3zg 3¢ T | 2| |TTAaAT ] IYNYEINT HIIM . e
g€ 3 & JINHOASNVYL =60
mmw mm 8 19 550/51@ % I AR AR S ) “43IHOH ¥O 3 g y-6n
gzz z3 3 = o . ; * T G-86r
MME w m SLNdNI WavY ¢d LV N8/>8 m o/%o 2 = > Fmaum ozummwfjmwﬂw oumauww EMWN,MM 3 W o6
M. W Wy 3 i IANA R DZO JAVIS HILINAVONOIN 04 V HLIIM 'S w m”wﬁ
€&Ce 1, v AON3ND3HS T3A/NY9 “LINDYID ONILY3H Y04 SININIHINOIY
323 83 ERC T3A/NEO ANV NOILYY3dO 40 NOILdINOS3a
m = m o3 NOHLYSVYI Y04 TVANVA SN3INMO OL ¥3434 '+
= M m w W 240/X18 ‘033dS OL dN SI YOLOW ¥3mo18a DK(Om
W W u o m 0d0/X18 N3IHM S3S0T10 ‘O'N—HOLIMS TVON4ININID ‘¢
ngh 52 _ N swo/me » N 31040 3HL 40 ON3 AV1dSId w
gS2. 28 18 T ¢l 1z 590/>8 3HL IV F10A0 NMOG 1000 OILYWOLNY C
~-5h 3 o JOLOW 1y NV SI 3¥3HL ‘03HSNd S| NOLLNE L¥VLS -
T3z @ d3IMO1d Ny8/>18 M ML ONV “G3LOFTIS S| FIOAO V ‘03S0T0 e
322 ,= 14 e N¥8 /51 17 34V SHO0G 3HL NIHM SLMVIS ¥IANA T )
Ef. 35 g ® € ° I e NJ8/>78, "g3SOT0 WV SH00Q
mma g 38 REZ NN ZL b Nyg/M18 N3HM Q3S0T0 “O'N—SIHOLIMS ¥0OQ 'L
mza ;
2,7 7% S1OVINOD Hdl—ZH09 SaloN -
A AV13d JOL1OW AOCL

37

Part # 8533-113-001 2/23

Part # 8533-113-001 2/23

36



Notes

Section 6:
50Hz
DNO120ND-39 Dryer Parts Data

39

38 Part # 8533-113-001 2/23 Part # 8533-113-001 2/23



40

DNO120ND-39 50 HZ

Key Description T-120 QryY
* | Motor-Drive 9376-307-003 1
* | Pulley 9453-169-012 1
* Motor-Blower 9376-334-001 1
& Run Capicator 5191-108-005 1
* Start Capicator 5191-109-005 1
* | Wiring Label-Schematic 9508-008-001 1
* Wiring Label-Diagram 9507-008-001 1
& Orifice Main Burner, #13 9425-069-028 4
* Overlay-Trim Lower door 9435-057-001 1
* Label- Warning/Notice 8502-763-001 1
* Control Assembly 9857-237-002 1
* | Channel-Controls 9081-1914-001 1
* Strip-Marker, Terminal 9558-029-004 1
* | Terminal Block Assy-Power, 4 Pole 9897-035-001 11
* | Screw, 5/16” #10B-3/8 9545-008-024 2
& Wire Assy. Green/Yellow, 7" 8220-137-002 1
* Transformer 8711-007-002 1
* | Screw 5/16” 10AB-3/8 9545-008-024 2
* Relay-Motor, 30 Amp, 24V 5192-299-002 1
* | Screw, 5/16” 10AB-3/8 9545-008-024 2
* Control Assy. Ignition 9857-182-001 1
* | Screw - 8B x 3/4 9545-045-007 2
* Harness, Ignition Module 9627-867-013 1
* | Wire Assy. High Voltage lead 9631-403-005 1
* Drive, Inverter 9375-032-003 1
& Key Pad, Delat E-Drive 9150-044-001 1
* | Screw - #10B x 1/2 9545-008-026 4
& Wire Assy. Green, 18" 8220-092-006 1
* | Relay, 24V 5192-285-004 1
* | Screw, 6B x 3/8 9545-031-003 4

Notes

Part # 8533-113-001 2/23

Part # 8533-113-001 2/23

41



-39

lagram

D

iring

W

Schematic -39

Wiring

X - -V O 62— NOZLONd ANVHOVIA 9ONISIM O1L00—800—L0G6
— 800—¢11-0228 8#
O o o/ ok G00—/+1-0228 L#
( L00—CBY—6£56 ) L00—Z6Y—6£G6 T/ = 900—¢1L1-0228 o
T3NVd ¥3IMOT ANIH3S o] 2 200711 _oves of
HOLIMS 8000 A1 Sa ¢ 2I7Tg va oF F4 \M T00—L16-1296
FONGIS 8IMOT (39NIH 400Q Lv 2 3 T overeos o
5 o o
o 13NVd INOYS aNIH3E) 9 £00-L08—9.56 L00-Y£$—£296 200-616—1296 Li
Mg »a oF g8 Ya oF B xR Ly p
] HOLIMS 9000 z u
o T YOLOW JOLONW
¥319nNL aE 3AINQ ¥3ImoTg 900-£0£-9/66
g %a of STV 3 200-££2-1586 AN LVLSONY3HL
e/ i r— 7T 711 "1 —\T dN3L43A0
S p— = 3 i 9¥0-£90-0228 940/ 1HM i m
MDm, mm W, ) X = £90-¥90-0228 NY9/940 F OIA Lmu\wmo
- Zxn = ©
00-s00-tose L tmRHEERRI0 B2 8 | —oo o) LS HTHH .
MIONTAO MOT3E 031v00T) | S <@ ~ S
: 4 o B € Bl ¢l ezl Ll 03 | 600—-19Y—6¢S6 |
gosnas_anaL] Lol o do® ¥ g S op ] o T THR T HOLIMS g
T S gy ™ e
3 o i |{ ] 8ro-eco-sues = Muw AlddNS ¥3IMOd AvZ AlddNS ¥3IM0Od AZL WG i dIdNAVA HIvV $
e loo-/zo—e6L6 ) __ __ __ __ N9/90 - | Kl 100-£50-0G16 100-750-0G 16 g5 f
EhS f z8 an | B ([[la 3 & o g Ly 5o ﬁlemx |
ol o
s ok | | B SR 3ada o U B r 2 ﬂr jﬁb{
5 I S > O 19 NOQ naxa 3
< S = 3 —cn7—
2 By 0 || 2 & g lmacan ] woo-so-osis [ ne7I 5] - ¢00-£02-9.56
© SHOSNIS NV F18VN3 QA e || @ & OIA MM L# N TR S—t (9SH ¥3NyNg)
SV o I . ¢ 17 27 S¥ry 200-662-2615[CV[N18/9¥0 | | O 3
v | > i m =8 ~ ~ 010-9%1-02Z8 8l 1VISOWS3IHL
f L — Pl 2 2% S N o LIND=IH
- 200—-£20—-9086 2 9 ,D 3 05 Ly n 800-9+1-0228
flen - Qyvog8 TOYINOD | I g £" 5 F CHiene I
2L i W 100—-¢00-v/¥6 i i B $50-290-0228 F00=510-£686
| 3 f | oo/t [ | || —————— =
2 (2 3 =
== | @ | f -t OHO/LHM L# e f
Ris 1 3
=1 TF I mm [ S @mw\vjm f
s 90NV SIHOUMS _SNOSNIS_XOdd ¥IMOd > NEE7STE o ° ° z
°l IEsseg) sghle 0 0000 [335] | | B5e TAM/ S8 oF nore iy " |
h _ dx3 AVIRY L | colsg @ INTS g ]« |
—_ g —_-—— — —— — 5053 |[1] 8 = o
M8/IAm 1 F i 00l oo J 907N | Sz i
ON/1HM v e >a 1# 1] 2288000 Q3| |22 S A el P IREZ — =5 |||
e >a oF o™ ®© P Olslol=lol=lx|o 3 Ngg < GW
s o Lsoigg L aNo |R=ON9 w00 SRERER(Z s = f
\\\\\\\\\\\ O &
i | span ey A sipEl| |3 12 [0 RS ||
MITIS ANMOT
D i i 5] S = 100-Z81-1G86 i
13NN3HI3 @sn  100-¥2G-9086 . [ 1S RN N N S O A |
f 3% l HE £00-200-5/86
o ofjo - -
_ 100-200-¥L¥6 | g2 ke = sl 300410313
| | 55 5 TINVG YIOvE O mm I 3 A
Q¥v08 SOIHAV9 S B8 Hdl—7HOS sls
_ e —— ® P A, roo-vo0-Lose ANOSZ L00—£6 L —/G86 oo —rg
3l o i i (ONISNOH_¥3N¥NG NI 03LYO0T) IJAVA SV ST C—MN1
ﬂr 2 s HOSN3S 1V3H ¥3A0 Nug Mg
g w | S YOSNIS
g T & | "ININY3L NIILIYINI,D SIO4 3NN INIWILYNO3AY INNOILONOS TFWVddY,T 3IND ¥IYNSSY,S  "XNIYIONVA IV
o —_ — |
= 100-100-¥.¥6 8 13 1VNO3AVYNI INFW3NNOILONO4 NN M3ANIVMINI IN3AN3d 39v18Y0 30 SYN3IYY3 S3A  "¥3IHONVNE3IA
| | e S31 30 INVAVY STId S3T SNOL Z3L3INDIL3 ‘'SIANVAWOD S3A NIILMINI, T3 ININOW NV "NOILNILLY
or)
L Quvog Avidsia, 3 “ONIDIAYIS ¥IL4Y NOILVHYIHO ¥3IJOHd AdIMIA "NOLLVYIJO SNONIONYA NV ¥3IJONdNI ISNVD NV
200-057-£586 z SHOYYI ONIMIM  "STOMINOD ONIJIAYIS NIHM NOILOINNOOSIA OL ¥Ol¥d S3IdIM TV 138V1 NOLLNYD
e —4~0" 65— "NOZLONG OILIVA3HIS v100—800-8056  [¢
RIEVAER »
RETVATT o
HOLIMS 3000 ¥OSN3S "dW3L STaNGS T |2
JJING3S S|
g3mon 940/ 1HM S 1=
2
g a oo g a ) =
¢y
90/ 1HM /(\ T3A/9¥0 auvog
HOLIMS _d00d J19VYN3 ONILVL0d
H43NGANL AV NSV WAV Y
\AAAAN
A O e 9%0 _
N8 Ma m ayvog
. LAYVNOILVLS
= 300810373 8 »a L
Havds ("s 3LON 33S) SHOTAR L, )2 . ]
- [ o ol=—-o4 550/ TR, @ me/oso | 1 | T
INVTS aNg O [=<—(037 JOLVOIANI JILSONOVIA AVI3Y HOLOW NNy Ty I
5 SE7N 540/ 1HM
E ~ S1a
T oLA ﬂm@mﬂj a8 ° ol Ng5/59 ©570 *390 o_._Noumdo 576 =
e s s hee e o
4OLOW - L—6(
ERlalefel}l 43Imo1g AV Svo 9-6(
NOILINOI » G—6f
juj YOSN3S LV3IH ¥3A0| OIA/1HM Y—6f
T34 ®T3X/0A c—6r
co>» 00 oy =60
wmm Ww ay NY9/940 NYOL 940 REIVATT) | L—6rMm
223 22 HOLSISIYN ONIbivyg [ om]e® Ne5/080 g ___
§E7 B¢ |LLYM—00L WHO-00Z I8 3189vN3
TPz 28 OIA g Ngg a4
a0z 30 o0 13371 YOSN3S X0¥d e N9
Bug 5F o ¢—3r e me B9eeE ERE
233 uumu - ne o +A S 2138l [Fe S
2lg 38 2 W on] |2, | 28 SRR
mmm g3 5 "tm |? Ia/LHM 1 ZE _ e x
5R3 8% © 2 3 NS T8/ IAm
382 82 L e RE RS G 2%
°
28l 23 ST S Ave XL 43xvaNg LINOYID Vo —
338 8% S S——— .l_ 2 (A IYNYIINT HLIM o 2 6
S5 mm P M.|_ S S 6% » HINHOASNVYL e} > muo.
2% 22 - TAM/>18 z S o “NIHOH ¥O 2 T &er
fml << SLNdNI WIVIV | Ty R— 2 (3] . 00 Yn£'0 38 QINOHS ONIY3Y  ‘SINIOd oo _
SEY B< e N8B 12 - 1S3L 1V QIYNSYIN 38 NVO INIWHNO » o6
§2n 33 ET e ane 3INVIS YILIWAVONOIN D0 ¥ HLM 'S Py
SHE 2o v AONIND IS T3A/NYD “LINOYIO ONILYAH ¥04 SININININOIY
E Mm 25 TEVRIVA J3A/NED QNV NOLLVY3HO 40 NOLLJINOS3a
w_. 2 %5 NOHLVYYVIN 03 TVANVA SHINMO OL ¥4 v
2gg g5 LI 8 033dS OL dN SI YOLOW ¥3MOT8 ayvog
£32 33 = W ”_mﬂ N N3HM SISOT0 ‘O'N—HOLMS TVONAIMINO '€
2eh 3 E] TN TAM/>8 “TIOAO 3HL 40 aN3 AV1dSIa @
oz, 28 M58 T 21 |_ [z IHM/>8 3HL 1V F10AD NMOG 1003 OLLYWOLNY <
50 5 1y NV SI 3¥3HL °Q3HSNd SI NOLING L¥vIS 3
g 3 2 3= ¥3Imog ma JHL ANV ‘Q3LO3TIS S| T10A0 V '43ISOTO m
222 o= — ——d 3wV SHO0G IHL NIHM SLYVIS ¥3AYA ‘T o
382 33 ° e ‘035070 3¥ S¥OOd
mmu a3 g 18 Ng/>8 11 __w__ [ N3HM Q3SOT0 “O'N—SIHOUMS ¥00Q "L
m=am 2 R
2n” 7% SLOVINOD Hdl—ZHO0S SN
A AV13Y JOLOW NOEC

43

Part # 8533-113-001 2/23

Part # 8533-113-001 2/23

42



	Section 5: Dryer Parts Data
	Kits, Assemblies, & Common Parts
	Dryer Cabinet Front Pane
	Dryer Rear View 120Lb Reversing
	Bearing Housing 120Lb
	Burner Housing Group
	Air Flow Switch Assembly
	Dryer Rear View-Control Box
	RMC Parts 
	Water Suppression Parts 
	Section 6: 50Hz Dryer Parts Data

	Parts Data  14: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	50Hz Parts  14: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Water Inlet & Rear Channel 47: 
	Kits, Assemblies, & Common Parts 45: 
	Cabinet & Front Panel Group 45: 
	Rear View 45: 
	Cylinder, Seals, & Bearings 45: 
	Loading Door Group 45: 
	Water Inlet & Rear Channel 45: 
	Electrical Components 45: 
	Water Inlet & Rear Channel 46: 
	Water Inlet & Rear Channel 48: 
	Kits, Assemblies, & Common Parts 46: 
	Cabinet & Front Panel Group 46: 
	Rear View 46: 
	Cylinder, Seals, & Bearings 46: 
	Loading Door Group 46: 
	Water Inlet & Rear Channel 49: 
	Electrical Components 46: 
	Water Inlet & Rear Channel 50: 
	Water Inlet & Rear Channel 51: 
	Kits, Assemblies, & Common Parts 47: 
	Cabinet & Front Panel Group 47: 
	Rear View 47: 
	Cylinder, Seals, & Bearings 47: 
	Loading Door Group 47: 
	Water Inlet & Rear Channel 52: 
	Electrical Components 47: 
	Water Inlet & Rear Channel 53: 
	Water Inlet & Rear Channel 54: 
	Kits, Assemblies, & Common Parts 48: 
	Cabinet & Front Panel Group 48: 
	Rear View 48: 
	Cylinder, Seals, & Bearings 48: 
	Loading Door Group 48: 
	Water Inlet & Rear Channel 55: 
	Electrical Components 48: 
	Water Inlet & Rear Channel 56: 
	Water Inlet & Rear Channel 57: 
	Kits, Assemblies, & Common Parts 49: 
	Cabinet & Front Panel Group 49: 
	Rear View 49: 
	Cylinder, Seals, & Bearings 49: 
	Loading Door Group 49: 
	Water Inlet & Rear Channel 58: 
	Electrical Components 49: 
	Water Inlet & Rear Channel 59: 
	Water Inlet & Rear Channel 60: 
	Kits, Assemblies, & Common Parts 50: 
	Cabinet & Front Panel Group 50: 
	Rear View 50: 
	Cylinder, Seals, & Bearings 50: 
	Loading Door Group 50: 
	Water Inlet & Rear Channel 61: 
	Electrical Components 50: 
	Water Inlet & Rear Channel 62: 
	Water Inlet & Rear Channel 63: 
	Kits, Assemblies, & Common Parts 51: 
	Cabinet & Front Panel Group 51: 
	Rear View 51: 
	Cylinder, Seals, & Bearings 51: 
	Loading Door Group 51: 
	Water Inlet & Rear Channel 64: 
	Electrical Components 51: 
	Water Inlet & Rear Channel 65: 
	Water Inlet & Rear Channel 66: 
	Kits, Assemblies, & Common Parts 52: 
	Cabinet & Front Panel Group 52: 
	Rear View 52: 
	Cylinder, Seals, & Bearings 52: 
	Loading Door Group 52: 
	Water Inlet & Rear Channel 67: 
	Electrical Components 52: 
	Water Inlet & Rear Channel 68: 
	Water Inlet & Rear Channel 69: 
	Kits, Assemblies, & Common Parts 53: 
	Cabinet & Front Panel Group 53: 
	Rear View 53: 
	Cylinder, Seals, & Bearings 53: 
	Loading Door Group 53: 
	Water Inlet & Rear Channel 70: 
	Electrical Components 53: 
	Water Inlet & Rear Channel 71: 
	Water Inlet & Rear Channel 72: 
	Kits, Assemblies, & Common Parts 54: 
	Cabinet & Front Panel Group 54: 
	Rear View 54: 
	Cylinder, Seals, & Bearings 54: 
	Loading Door Group 54: 
	Water Inlet & Rear Channel 73: 
	Electrical Components 54: 
	Water Inlet & Rear Channel 74: 
	Water Inlet & Rear Channel 75: 
	Kits, Assemblies, & Common Parts 55: 
	Cabinet & Front Panel Group 55: 
	Rear View 55: 
	Cylinder, Seals, & Bearings 55: 
	Loading Door Group 55: 
	Water Inlet & Rear Channel 76: 
	Electrical Components 55: 
	Water Inlet & Rear Channel 77: 
	Water Inlet & Rear Channel 78: 
	Kits, Assemblies, & Common Parts 56: 
	Cabinet & Front Panel Group 56: 
	Rear View 56: 
	Cylinder, Seals, & Bearings 56: 
	Loading Door Group 56: 
	Water Inlet & Rear Channel 79: 
	Electrical Components 56: 
	Water Inlet & Rear Channel 80: 
	Water Inlet & Rear Channel 81: 
	Kits, Assemblies, & Common Parts 57: 
	Cabinet & Front Panel Group 57: 
	Rear View 57: 
	Cylinder, Seals, & Bearings 57: 
	Loading Door Group 57: 
	Water Inlet & Rear Channel 82: 
	Electrical Components 57: 
	Water Inlet & Rear Channel 83: 
	Water Inlet & Rear Channel 84: 
	Kits, Assemblies, & Common Parts 58: 
	Cabinet & Front Panel Group 58: 
	Rear View 58: 
	Cylinder, Seals, & Bearings 58: 
	Loading Door Group 58: 
	Water Inlet & Rear Channel 85: 
	Electrical Components 58: 
	Water Inlet & Rear Channel 86: 


